15636 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 |3 1/4" X 2 1/2* SLEEVE 5 |1/4'-20 TRUSS HEAD SCREWS
PART NO. 15636 1 | VOLANT FILTER BOX LID 1 |8 MM X 20 BOLT S | 1/4" RUBBER WASHERS
INSTALLATION INSTRUCTIONS 1 | VOLANT AR FLOV DUCT 1 | 3/8" LOCK WASHER 2 | SS PLASTIC SCREWS
1 | VOLANT ADAPTER 1 | 3/8° WASHER 1 | SENSOR GASKET
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 3 |10/32* SOCKET HEAD SCREW | 1 |19 3/4% X 3/4* VINYL TRIM
TECH SUPPUORT: (909) 481-3888 | 4 | #0s6 cLavps 3 | 10/32" LOCK WASHER 1 | BREATHER FILTER PLATE
1 |3 1/2" X 3° HUMP HOSE 3 | 1/4* WASHER 2 | NO. 4 SCREWS
(5) 1/4"-20 TRUSS HEAD SCREWS
(5) 1/4* RUBBER VASHERS T T e Serevs
T T STOCK FLOW
=1 -1 SENSOR
19 3/4° X 3/4" —— = 312 X 3
VINYL TRIM HUMP HOSE —  SENSOR GASKET
i 9 Q 3 /4 X 2 e
SLEEVE
QO
VOLANT 3 1/4" X 2 172
AIR FLOW DUCT SLEEVE
#056 Q Q
STOCK 8 MM X 20 BOLT VOLANT Lap
Bl NUT  3/8% LOCK VASHER \ py 1ep gy 4056
= 3/8" WASHER CLAMP
STOCK STUD i
#056 #056
CLAMP CLAMP
o #056
rexer

VOLANT
FILTER BOX LID

VOLANT
ADAPTER

RAM
FILTER
W/CLAMP

3 /2" X 3
HUMP HOSE

>
N\ 10/32" SOCKET HEAD SCREW ¢3)
10/32" LOCK WASHER <3)

174" WASHER <3)

BREATHER FILTER PLATE
(@) NO. 4 SCREWS
FACTORY
BREATHER
FILTER




